



TEST REPORT

No. NKAQ20061230

Page 1 of 2

Name of Customer	NINGBO TIANSHENG WEBBING CO.,LTD	Specification/model	---
Address	---	Trademark	---
Manufacturer	---	Characteristics	Finished
Name of sample	EAR LOOP	Level	---
Tel	13282255648	Category of safety specification	---
Art.No.	---		
Above-mentioned information by Customer-supplied			
Form of sample receipt	Delivery	Sample quantity	1
Receiving Date of Sample	2020-6-17	Test Category	Consigned test
Test Requirements	GB 18401-2010		
Test result	<p>The details of test results have been printed on the next page.</p> <p style="text-align: right;">2020-6-23 Date of issue</p>		
Remarks	All the test items in this report were carried out under the environmental conditions stipulated by the corresponding standards.		



Approved by

Handwritten signature

Verified by

Handwritten signature

Typed by

Handwritten signature

Zhejiang Garment and Textile Fabric Products Quality Inspection Center

TEST REPORT

No. NKAQ20061230

Page 2 of 2

Items	Unit	Requirements	Results	Conclusions
Odour	—	N.D.	N.D.	Pass

This space intentionally left blank.



TTC